



SGS & COMPANY

Address: A2/57, Shreeji Villa Duplex-1, Near Vaikunth-2, New Vip Road, Sayajipura,
Baroda-390018, Gujarat, India, Ph. 9727710583, Email: sales@sgscompany.in

CERTIFICATE OF ANALYSIS

MAGNESIUM OXIDE (85%)

SPECIFICATIONS	UNIT	TEST RESULT
Magnesium Oxide (Mgo)	%	85.300
Magnesium (Mg)	%	51.180
Calcium (Ca)	%	0.800
Iron (Fe)	%	0.150
Aluminum (Al)	%	0.100
Sillicium Oxide (Sio2)	%	2.500
Loss on Ignition (loi)	%	3.100
Particle Size	200 mesh	

www.sgscompany.in